ASSEMBLY INSTRUCTIONS

QT 001 PA-PB

PARTS CHECK LIST

Part name

FINISHED

HARDWARE

Description

Q'ty

BOLTS (1/4" * 35mm)
LOCK WASHER (1/4")
FLAT WASHER (1/4")

BOLTS (1/4" * 70mm)
LOCK WASHER (1/4")
FLAT WASHER (1/4")

BOLTS (1/4" * 50mm)
LOCK WASHER (1/4")
FLAT WASHER (1/4")

4 mm

@4 * 40 mm




